Al

- Tubos de Acero de Mexico, 5.A
_m=m q-m Km 4337 Carr. México-Veracruz
Via Xalapa
(91697) Veracruz, Ver. México

CERTIFICADO DE PRUEBAS EN FABRICA NumberNomero ——— (51697 Veracuz Ve
06023977 1/4 (52) 229989 1120 fax
pate/Dia:  10/08/2006

Customer | Ciente:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer s Order / Cliente Orden - ltem N° Customer's Reterence ( Referencia del cliente Manufacturer s Works Order N* | Confirmacion de Venta
090560/01
Manufacture Process /| Praceso de fabricacion Product Type / Tipo de producto. Surface / Superficie
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification | Normas o especificaciones [stest Grade 1 Grado de acero. Ends | Extremos. NORMAIL BEVEL
API 5L/ASTM Al106/ASME SA106/ASTM A53 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL
Dimensions [ Dimensiones Length [ Longitud. (Quantity | Cantadad. 1 Pcs/pz Mominal Weight / Peso Nommal
457.00 X 14.30 MM 9.00 / 11.00 MTS 156.11 KG/M
18.00 X 0.562 INCH 29.50 / 36.10 FT 104.76 LB/FT
| TENSILE TEST / ENSAYOS DE TENSION |
Specimen condition Specimen dimensions Test Y.S UT.s. Y5
Condicion de la probeta Dimensiones de la probeta temp Unit / Unidad Limit / Unidad ! Elongation
Heal N° | Sample N° | Ls T | Type Size fuea Temp KG/MM2 KG/MM2 uTs Alargamiento
Colada N* | Musstra N* Tipo Ori Tamario Seccion de Bul 0.5%
mm mmZ2 ensayo Required/Requenido Required [ Requendo Required % in 2 inches
TMin [TMin in % = AP
ThMax: TMax
ILMin; 29.50 jLMine 42.18 Max Ot
"C L Max LMz k)
29239 22496 B | AR [Str| L ] 37.90 = 14.90 |564.71 RT 35.67 48.06 0.74 48
29239 |J22497 B AR |Str L | 37.70 x 15.40 |580.58 RT 36.23 49.20 0.74 49
Ls: Location of the sample [ Localizacién de la muestra B: Body | Cuempo RIU: Upset | Recalque HT: Heat Treatment | Tratamiento Térmico
Tre: Spech with heat at laboratory | Probeta tratada en lab NT: N. lized and Tempered /| N lizado y R Id QT: O hed and Tempered | T lado y
N: Normalized | Nermalizado A: Annealed | Recocido SR: Stress Relief | Relevado de Esfuerzo AR: Az Rolled | Sin Tratamiento
Str: Strip specimen | Rectangular Rou: Round bar specimen | Cilindrica T.5.: Tubular Strip | Segmento Tubular Ori: Orientation | Orientacion
L: Longitudinal | Longitudinal T: Transverse | Transversal RT: Room Temperature | Temperatura Ambiente EUL: Extension Under Load Method
UTS: Ultimate tensile strength | Resistencia Max: Maximum | Maximo Obt: Obtained | Obtenido ¥.5.: Yield strength | Fluencia
LMin: Logitudinal Mi I Minimo Longi LMax: L i 1 imo L i TMin: Transverse i ima T: sal TMax: Transverse Maximum | Maximo Transversal
Min: Minimum | Minimo
This is to cartily thel the products descorbed here o wan manul el sampled, taaled and/on napected |n accondance with the specification refemnced ona maests the moguimments in sl espects. This carrficete m asued by 4 o e eystem and i i vl with alsctromc sigriature. On this originsl certficates ha tede-mark grean colomsd
Tanans' is stampad |0 case the ownar ta corformity to the onginal one. taking upon himsall the mepanmbdity for any unlawful or not allowod wse Ay altetataon o et ication will be submated 1o he law
Thiis cartificate s not 8 declsrstor
Este documsnio esrtifica qus | fuare turades, probados yie inspscoonados de acusrdo con le sspacificacion d cin y salisface Lo cormespontmmles mauntimintes  Este co 1o =5 arite me=dianls un sistems compudanzsdo y es vilido con firms electidnica En sl certificsdes onginal sl iogotipo
T nasris (verde) sath impress = =) posssdor del cntiicedo sniregua una Intocopia el misme, daberk gatantiar b cont ¢ 3 hace responsable por cuslyer wse legal o ndabids  Cualquer altarscisn yo faisficackén serd sujsta o s loy
Este cerlificado o €5, ni pusde sar usado, como une declracion de ongsn
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Tubos de Acero de Mexico, S.A
Km 433.7 Carr. México-Veracruz
Via Xalapa

CERTIFICADO DE PRUEBAS EN FABRICA

Number/Numero

06023977

Page / Pagina

474

{91697) Veracruz, Ver. México
(52) 229 989 1100 tel
(52) 229 989 1120 fax

pate/Dia:  10/08/2006

Customer | Cliente; PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer s Order | Cliente Orden - ltem N° (Customer s Reference | Reterencia del clients Manufacturer's Works Order N* | Confirmacion de Venta
090560/01

IManufacture Process | Proceso de fabricacion Product Type ! Tipo de producta Surface | Superficie.

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification | Normas o especificaciones Steel Grade | Grado de acero Ends /| Extemos. MNORMAL BEVEL

API SL/ASTM A106/ASME SA106/ASTM AS3 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL

Dimensions | Dimensiones
457.00 X 14.30 MM
18.00 X 0.562 INCH

Length | Longitud
9.00 / 11.00 MTS
29.50 / 36.10 FT

Quantity / Cantidad. 1 Pcs/pz

MNominal Weight / Peso Nominal

156.11 RKG/M

104.76 LB/FT

SUPPLEMENTARY INFORMATION /

INFORMACION SUPLEMENTARIZ

Afinacidn-Lingotes.

Heat Treatment / Tratamiento térmico.

MATERIAL DE ACUERDO A NACE MR0175-2003
TAMSA REF: 632703

Acero calmado con aluminio.

satisfactory / satisfactorio

Inspection method / Método de inspeccién * - EMI - FLVI - MPI -

Material frea from Mercury contamination / Material libre de contaminacién de Mercurio
Not repaired by welding / No reparado por soldadura

Material as rolled / Sin tratamiento térmico
Non destructive test / Control no destructivo.

Quality System Canifie
N 110350

TAMSA QUALITY DEPARTMENT SIGNATURE

GUALITY CE ;
\.\-l/, BT, CERTIFICACION THAD
{ CAETELES, ABRAHAM

Esie documento cerifica que los prodt

Tanars (verde} estd impmesc en lu

Esta cartificado no a8, ri puade sor Lsadc

o una declamcisn de ofigen

DICA 777 04 O}
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CERTIFICADO DE PRUEBAS EN FABRICA
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Date/Dia: 10/08/2006

Tubos de Acero de Mexico, 5.A
Km 433.7 Carr. México-\eracruz
Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

(52) 229 989 1120 fax

Customer / Clente:  PLESA ANAHUAC Y CIAS, S.A. DE C.V.

Customer s Order { Chante Orden - [tem N*

Customer s Refarence | Referencia del cliente

Manufacturer's Works Order N° [ Confirmacian de Venta

090560/01
Manufacture Process [ Proceso de fabricacion Product Type / Tipo de producto, Surface | Superficie
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

[Standara or Speciiication { Normas o especificaciones.

APT S5L/ASTM Al06/ASME SA106/ASTM AS53

,JULIO 1, 2000/99/1995-A95/99B

Steel Grade | Grado de acero

B/X42 PSL1

Ends ( Exremos NORMAL BEVEL
BISELADO NORMAL

ions [ Dimensiones, Length | Longitud Quantity { Canbdad. 1 Pcs _\UN MNominal Weight | Peso Nominal
457.00 X 14.30 MM 9.00 / 11.00 MTS 156.11 KG/M
18.00 X 0.562 INCH 29.50 / 36.10 FT 104.76 LB/FT
| HARDNESS TEST / ENSAYOS DE DUREZA ]
| Through Wall Hardness / Dureza en el espesor |
Heal/ Colada Required /Requerido HRC Heal/ Colada: Required Requerido  HRC
29239 Min Max. 22.00 29239 Min Max 22.00
Sample | Muestra 22496 [Ena s Ext: [samole | Muestra 22497 |End / Ext
Quadrartt Aver Quadrant Aver
Cuadrants 1 2 3 Prom | Var Cuadrante 1 2 3 Prom | Var
1 OD/DE J75.4 |74.2]75.8 |75.1 1 DVDE 74.0]75.9175.4]75.1
Unit / Umidad MWIC 74.7 |74.0)75.7 |74.8 Unit [ Unidad MWIC 75.6|75.9175.3]75.6
.Ew_w _U_I___u_ 74.2 |74.4]|75.6 |74.7 (0.4 {Rb IV DH 74.9|74.8|74.3|74.7 0.9
pipe N® / Tubo N°: |us: & frrs ar Pipe N® / Tubo N®: Jus: = lrr: Ae
Min: Minimum | Minimo IDIDI: Internal Diameter [ Diametro Intemo Ls: Location of the sample | Localizacion de la muestra  Tre: Specimen with heat treatment al laboratory | Probeta tratada en laboratorio
Max: Maximum | Maxime Aver_: Average B: Body | Cuerpo NT: Nor and T I Nor ¥ A: Annealed | Recocido
OD/DE: Outside Diameter | Diametro extemo Prom.: Promedio R/U: Upset | Recalgue aT: and Tempered | T ¥ SR: Stress Relief | Relevado de Esfuerzo
MWIC: Mid Wall | Centro Var.: Variation | Varlacio HT Heat Tr ! Tratamiento Térmico N: Normalized | AR: As Rolled | Sin Tratamiento QT Quenched | Templado

TECHNOLOGTICAL TEST / ENSAYOS TECNOLOGICOS

Heat N° Sample N* Flattening Test
Colada N* § Muestra N* astamiento

29239 22496 GOOD/BUENO
29239 22497 GOOD/BUENO

This i 12 cedtify that fhe products descrbed hars 1 wans manfactiomd, sampled, lestad, shdlor inspeded in accordance with the spacification refersnoad

vlease 8 copy of L he must sftest its confonmity 10 the odgnal one, teking upon hir
This cartificats & not s dacie

camenio carificn que

(vondn) esth impresa

Ests coitificads no &5, m pusde ser usado. come une declaracion da ongsn

meets the mduirsments in all respocts. This cenificats = issuad by a

ihe responsibility for any unlawful or not sliowed use  Any siterator

s amie medianis

Einma computanzado v o5 v

ompulerized systerm and i is valid with akectronic signaturs. O the original ce ilicats tha tade-mark gresr: colomd

dfication will be subjected 1o 1he law

alquinr allarscin yio lalsificacion sonl sujeta o la ley

on frma electronica.  En &l centfficado onginal &' iogotipo

MICA 777040
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q M Tubos de Acero de Meéxico, 5.A

m:m q-m Km 4337 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México

CERTIFICADO DE PRUEBAS EN FABRICA Number/NGamero Page / Pagina (52) 229 989 1100 te|
fax

06023977 3/4 (52) 229 989 1120

patebia:  10/08/2006

(Customer [ Chente PLESA ANAHUAC Y CIAS, S.A. DE C.V. (Customer's Order | Cliente Orden - item N° Customer’s Reference | Referencia del clients Manufacturer s Warks Ordar N* | Confirmacian de Venta
090560/01
Manufacture Process /| Proceso de fabncacion Product Type | Tipo de producte Surface | Superficie
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification { Normas o especificaciones. Steel Grade | Grado de acero Ends /| Extremos NORMAL BEVEL
API S5L/ASTM Al06/ASME SA106/ASTM AS53 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1l BISELADO NORMAL
Dimensions | Dimensiones Length | Longitud. Quantity | Cantdad. 1 Pcs \ﬁvN Nominal Weight / Peso Nominal
457.00 X 14.30 MM 9.00 / 11.00 MTS 156.11 KG/M
18.00 X 0.562 INCH 29.50 / 36.10 FT 104.76 LB/FT
CHEMICAL COMPOSITION / COMPOSICION OQUIMICA.
ion %
c Mn Sl Cr Mo 5 P NI v Cu Al Sn As Nb 51 52 53
X 100 X 1000 X 10000 X 100
Heat —r Max] 28 | 135 40 | 15 | 30 30 | 400 | 80 | 400 40 15 100
Colada Min a9 10
Sample N° |P Max] 28 | 135 40 15 30 30 | 400 | 80 | 400 40 15 100
Muestra N° Min 29 | 10
=l —
20239
00001 H 15 57 26 6 4.5 1.8 9 50 0 116 18 7 3 0 o 29 o 98 o 27.1 ]
22496 P i8 56 26 6 d.4] 2.4 8 50 1] 114 17 T 3 ] 1] 22 o 98 o 26.8 (1]
22497 P 17 56 26 & 4.3302.5 B 50 0 113 17 [ 3 o 0 24 ] a8 0 26.6 [1]
— H: Heat | Colada P: Product | Producto _
S1:SUMA Nb+V+Ti S2:SUMA Mo+Cr+Ni+Cu+V 53:5UMA Nb+V
HYDROSTATIC TEST / PRUEBA HIDRAULICA |
Pressure / Presion Time/ Tiempo Results | Resultaco
Unit/ Unidad Value! Valor Seconds | Segundos
PSI 2230 5 satisfactory / Satisfactorio

SUPPLEMENTARY INFORMATION / TINFORMACION SUPLEMENTARIZ

Manufactured by / Fabricado por. TAMSA
Steel making process / Fabricacién del acero: Electric Arc Furnace-Ladle Furnace-Ingots. Fuly Killed Steel / Horno de Arco Eléctrico-Horno de

Thes in 10 cartily thal 1he products descr v 1, sampied, fested, sndfor inspacted in accomlance with the specification refamncod and mests the requimmants in all reapec wel aymbom and it s valid with slectronic signature, [0 the ornginsl corificale the tmide-mark green colorsd

Tonarns'is stamped. in case the ould relsase & copy of 1, he must atiest fts canfanmity 1o e onginal one, teking upan himsal the eeponsibility for may uileswhul or savbein will be subgectad o the law

This cedtficate = not s dsclarstion

un sistema compuinnaedo y v vihdo con firme electromca En &l catificaco onginal o logotipo

F 2 cocumamo cotifica que ks ncia y satisface los comespondisntss requanmentos  E28 caflificado s

Tanans (verde | osta mmprme de que of poseador del canficada antrogue um an el arigirial, y se hace meponsable por cunlgum us: Hegal o indebedo. Claloun! SHarcion yio Tainficacion nem supsta » in ley

Esln cerificado no os, 14 pues coma una deciamcion de ongen _ DICA 777 04 0




